Total No. of Questions: 12] SEAT No. :

P1104 [Total No. of Pages: 3
[4264] - 401
B.E. (Civil)
ENVIRONMENTAL ENGINEERING - 11
(2008 Pattern) (Sem. - I)
Time : 3 Hours] [Max. Marks :100

Instructions to the candidates:

1)
2)
3)
4)
3)

6)

01) a)

b)

02) a

b)

03) a)

b)

Answers to the two sections should be written in separate books.
Neat diagrams must be drawn wherever necessary.

Figures to the right indicate full marks.

Your answers will be valued as a whole.

Use of logarithmic tables, slide rule, Mollier charts, electronic pocket
calculator and steam tables is allowed.

Assume suitable data, if necessary.

SECTION -1

What factors should be considered while selecting a material for sewer
construction? [6]

Design a circular sewer to carry a maximum sewage flow of 102m3/s
running at half full condition. Minimum velocity in the sewer should be

more than 0.6m/s. Take n=0.013. [6]

Write short note on oil and grease trap. (4]
OR

Define BOD and COD. Explain how the COD/BOD ratio influence the

method of waste water treatment. [2+2+4=8]

Enlist various appertenances required for efficient operation and
maintenance of sewerage system. Explain with a neat sketch, the principle
and working of automatic flushing tank. What is the necessity of
providing flushing tank in the sewer line. [2+4+2=8]

What is self purification of a polluted river? Explain the factors responsible
for self purification of the river. [2+6=S8]

Explain with neat sketch, the principle and working of grit chamber.
Describe the method of disposal of grit. [2+4+2=8]

PT.O.



04) 2

05) a)

b)

06) a)

b)

07) a)

08) a)

OR

Explain the different zones of degradation of a polluted stream
undergoing self purification. [8]

Explain with a neat sketch the principle, construction and working of
primary sedimentation tank. Also show different zones in the
sedimentation tank. [2+4+2=8]

Draw a typical flow chart for sewage treatment plant consisting primary
and secondary treatment, with activated sludge process as the method
for secondary treatment. State the type of impurities removed by each
treatment unit in the flow chart. [3+3+3=09]
State various modifications in activated sludge process and hence
differentiate between completely mixed activated sludge process and
extended aeration process. [3+6=09]

OR

Draw a typical flow chart for sewage treatment plant consisting primary
and secondary treatment. Use trickling filter as method for secondary
treatment. Explain the impurities removed by each treatment unit.
[3+3+3=9]
Explain the principle, construction and working of High rate trickling
filter. State the NRC formula for determination of efficiency of trickling
filter. Comment on the effect of recirculation ratio on efficiency of trickling

filter. [4+3+2=09]
SECTION - 11
Explain the root zone technology for wastewater treatment. [4]
Explain the working, advantages and disadvantages of oxidation
ponds. [8]
Discuss the various aeration methods used in aerated lagoons. [4]
OR
Discuss the advantages and disadvantages of aerated lagoons. [4]

Write a short note on phyto remediation technology for waste water
treatment. [6]

Explain the design aspects and parameters of oxidation ponds. [6]

[4264]-401 2



09) 2

b)

010) )

b)

011) a)

b)

Design a septic tank for a small colony of 100 people with sewage flow
rate of 135 lit/cap/d. Also, design a suitable soil absorption system if
the percolation rate is 3 min/cm and the depth of ground water table
below GL is 1.5 m. [8]

Explain the various methods of sludge disposal along with their merits
and demerits. [5]

Write a short note on Upflow Anaerobic sludge Blanket Reactor
(USABR) [5]

OR

Explain the anaerobic sludge digestion process and discuss the various
design parameters of anaerobic digesters. [8]

Explain the different methods of disposal of septic tank effluent.  [5]

What do you mean by sludge thickening? Explain the various methods
of sludge thickening. [5]

Discuss the characteristics of wastewater from following industries.[4]
i)  Automobile
i)  Distillery

Explain with a flow diagram the manufacturing process and sources of
wastewater in a paper and pulp industry. [8]

Write short notes on : [4]
i)  Equalization

i)  Neutralization

OR
Q12) Explain with a flow diagram the treatment of wastewater from following
industries. [16]
a) Sugar
b) Dairy
c) Textile
d) Distillery
3Bk

[4264]-401 3



Total No. of Questions : 12] SEAT No. -

P1112

Time : 3 Hours]

[Total No. of Pages : 3
[4264] - 410

B.E. (Civil)
HYDROINFORMATICS

(2008 Pattern) (Elective - II) (Sem. - I)
[Max. Marks :100

Instructions to the candidates:

1)
2)
3)
4)
5)
6)
7)
8)

01) a)

b)

02) 2

03) a)

b)

Answer any three questions from each section.

Answer three questions from Section - I and three questions from Section - I1.
Answers to the two sections should be written in separate answer booklet.
Neat diagrams must be drawn wherever necessary.

Figures to the right indicate full marks.

Use of electronic pocket calculator is allowed.

Assume suitable data, if necessary.

Your answer will be valued as a whole.

SECTION -1

Enumerate the basic scientific disciplines giving important aspects of

each on which hydro informatics is based. [6]

What are components of hydroinformatics systems? Explain in detail

hardware and software components. [6]

Discuss about design of hydro informatics system for information

regarding availability of ground water in a particular area. [6]
OR

Discuss the role of internet in rainfall forecasting system. [6]

A commercial hydroinformatics system is to be formed for managing
reservoir operation with respect to release of water for an hydro electric
power plant, what components you suggest, explain with justification.|6]

Explain role of numerical modeling in Hydroinformatics. [6]

A multi-criterion decision support systems is to be designed to collect
information regarding availability of water resources viz. surface water,
ground water, etc. in a tahsil, frame various alternative schemes.  [8]

You have to design a graphical user interface for flood watch system,
explain the front end and back end parameters. [8]

OR

PT.O.



04) a)

05) a)

06) a)

b)

Q7) a)

08) a)

09) a

b)

What is a decision support system in water resources engineering? What
are its components? What is the role of private sector in decision support
system? [8]
Name different softwares used in hydroinformatics. Explain any one of
them in detail. [8]

Differentiate between physics based modeling and data driven modeling.
Give examples of each. [8]

Discuss design of simulation model for household sewage collection
system giving details of objective, scope, basic formulae used, underlying

solution procedure, simulation technique used. [8]
OR

Discuss any commercial simulation model for two dimensional flow

modeling. [8]

Discuss design of simulation model for water release from a dam with
respect to objective, scope, basic formulae used, underlying solution
procedure, simulation technique used. [8]

SECTION - 11

Define a transfer function. Discuss various types of transfer functions.|6]

What is normalization? What is its need? What are typical ranges of

normalization? [6]

Define epoch, epoch size, error function. [6]
OR

What is back propagation? Why it is slow compared to conjugate

gradient algorithm? [6]

How artificial neural networks compare with statistics? What is the
terminology used in statistics for the following terms used in ANN?
Input, output, training, generalization. [6]

Define cross validation. State step by step procedure for carrying out
the same. [6]

What are different types of evolutionary computing? Discuss the Genetic
Algorithm approach in detail. [8]

What are Genetic operators? Explain any two of them in details.  [8]
OR

[4264]-410 2



010) a)

b)

011) a)

b)

Q12) a)

b)

Why Genetic Algorithm is used as an optimizing function? Can it be
used to train a neural network? How? [8]

What is real coded Genetic Algorithm? How it differs from standard